MASSACHUSETTS INSTITUTE OF TECHNOLOGY Department of Civil and Sanitary Engineering Structural Division

BERAVIOR OF BOND UNDER DYNAMIC LOADING

Contract No. AT(29-2)-616 U. S. Atomic Energy Commission

Prepared by

ATIS A. LIEPINS Under the Supervision of

PROFESSOR ROBERT J. HANSEN MR. JOSEPH ANTED I

Cambridge, Massachusetts

DO MOT PHOTOST

September, 1959

PREFACE

This research program was conducted by Massachusetts Institute of Technology, Department of Civil and Sanitary Engineering under Contract AT(29-2)-616 with the United States Atomic Energy Commission. Technical supervision of the contract for the United States Atomic Energy Commission was performed by Holmes and Narver, Inc.. Mr. Sherwood B. Smith of Holmes and Marver, Inc., was project officer.

The research program was completed at N.I.T. in the Structural Division of the Department of Civil and Sanitary Engineering, using the large capacity dynamic loading machine designed and constructed by N.I.T. for the Office of the Chief of Engineers, under Contract DA 49-129-Eng-325. The Office of the Chief of Engineers is acknowledged for the permission to use the loading machine for this research program.

The research program was carried out by Joseph Antebi assisted by Messrs. Jayantilal M. Shah and Atis A. Liepins, Arthur Camey, Ernest Brinkerhoff and Robert Cronin, under the general supervision of Professor Robert J. Hansen. The report for this research program was prepared by Atis A. Liepins.

886 002

TABLE OF CONTENTS

	BUNGART	the second	
	1.1	Objectives	2
	1.2	Research Program	1
	1.3	Conclusions	1
2.	INTRODU	ICT 10H	
	2.1	Previous Work	3
	2.2	Research Program	4
	2.3	Scope of Research Program	5
3.	TEST SP	TEC IMENS	
	3.1	Description of Specimens	6
	3.2	Properties of Materials	2
	3.3	Preparation of Specimens	2
4.	EQUIPME	INT AND INSTRUMENTATION	
	4.1	Loading Machine	6
	4.2	Measurement of Lond	6
	4.3	Measurement of Stresses in Bars	9
	4.4	Measurement of the Movement of Specimen	10
5.	TESTING		
	5.1	General	13
	5.2	Tests of Type VIII	
		5.2.1 Static Tests	13
		5.2.2 Dynamic Tests	15
		5.2.3 Discussion	15
	5.3	Tests of Type V	
		5.3.1 Static Tests	17
		5.3.2 Dynamic Tests	18
		5.3.3 Discussion	28
	5.4	Tests of Type VII	33
	5.5	Tests of Type VI	
		5.5.1 Static Tests	35
		5.5.2 Dynamic Tests	35
	1 4	5.5.3 Discussion	36

TABLE OF CONTENTS (Cont'd:)

STREET, MR. TRAFFICT

	5.6	Supplem	ntary	Te	sts			•				•	•	•		•	•	•	•	•	•	36
6.	GENER	AL DISCUS	S10N .				•		•				•	•		•	•	•	•	•	•	42
7.	CONCL	USIONS AN	-	MME	NDA	TP	ON	5														
	7.1	Conclus	Lons .																•			47
	7.2	Recomme	ndatio						•		•		•	•		•	•	•	•	•	•	47
8 18	LIOGRA	PHY			• •							•	•	•	•	•		•	•	•	•	49
APP	ENDICE	5																				
	1.	Tables o	f Stat	10	Tes	t	Re		11				•			•		•	•	•		50
	2.	Tables o	f Dyna	mic	Te				ul	ts	•					•	•	•	•	•		62
	3.	Graphs o	f Loss	i Pi	1		Ba	r	Lo	ad	.,		nd	D	ef	10	ct	10	ns			
		Specimen	. #3,	5,	8,	9,	1	5.	2	0,	2	з,	2	4						•		77

the state of the state of the state of the state of the state

and a start of the size also and a margare assessed

一日日二日、二日、日日日日日、日二日、 あいうちのうない

in a state of a state of a state of a state

where we appreciate the manufacture of

1

- BARRINGS - THE AND DESCRIPTION OF THE DESCRIPTION OF

LIST OF TABLES

1.1	Bond Stresses at Failure .	•	•				•	•		•	•	•	•	•	•	•	•	•		2
3.1	General Data of Specimens											•			•		•	•		10,11
5.1	Summary of Type VIII Tests									•	•	•	•					•	•	26
5.2	Summary of Type V Tests .												•					•		29
5.3	Summary of Type VII Tests					•														34
5.4	Summary of Type VI Tests																			37
6.1	Bond Stress and Ratio of Be	-	4 :	St	-				Cos	ap	rei	-	Los		St	rei	ng	th		
	at Failure																			43
6.2	Bond Stress at Failure																			43 -
Appe	mdix 1 Static Test Result																			50
Appe	ndix 2 Dynamic Test Resul							•												62

LIST OF FIGURES

3.1	External Appearance of Test Specimen	7
3.2	Reinforcement of Test Specimen	8
3.3	Details of Bond Bars	
3.4	Typical Stress-Strain Curve of a Bond Bar	13
4.1	Support Arrangement for Test Specimen	17
4.2	Positioning of Specimen in Supporting Frame	18
4.3	Points of Attachment of LVDT's, and Numbering of Bars	21
5.1	Typical Load Pulse	24
5.2	Load Distribution Along Bar	31
5.3	Bond Stress Distribution	32
5.4	Test Specimen of Supplementary Test Program	39

Appendix 3

Graphs of	Load	Puls	., 1	Bar	Stre		and	Def	100	-		£ .		
Specimens.	#3,	5, 8,		15,	20,	23 .	nd 24							77

1. SUMMARY

1.1 OBJECTIVES

The objectives of this research program are to determine bond strength under dynamic loading, to compare bond strengths under static and dynamic loading, and to test the adequacy of ACI Building Code bond requirements for structural elements subjected to blast loads.

1.2 RESEARCH PROGRAM

The research program consisted of static and dynamic tests on:

- 1) Specimens with #6 bars embedded according to ACI Building Code, Type VIII.
- 2) Specimens with #6 bars embedded 5". Type V.
- 3) Specimens with #4 bars embedded 2", 3" and 4". Type VI
- 4) Specimens with #6 bars with standard hooks, Type VII

In dy.mmic tests blast loading was simulated by a triangular load pulse with a rise time of 10 to 25 milliseconds and a decay time of 0.5 to 2 seconds.

1.3 CONCLUSIONS

These tests have shown that local static bond strengths may be as high as 0.75 f'_{c} and that under dynamic loading this strength increases to f'_{c} . For all practical lengths of embedment of bars, steel failure is to be expected both under static and dynamic loading. Such bars loaded dynamically will carry a larger load than bars loaded statically, this increase in load carrying capacity of bars being solely due to the increase of steel strength under dynamic loading. Ultimate bond stresses observed in these tests are presented in Table 1.1.

- 1 -

886 007.

TABLE 1.1 BOND STRESS AT FAILURE

TYPE	TYPE OF PAILURE	STATIC	DYNAMIC	PERCENT INCREASE
#6 Bars Embedded According to ACI Code (11") Type VIII	Steel Fracture	1370 psi	1530 psi	125
#6 Bars Embedded 5" Type V	Split-Out	1620 ps1	1620 ps1	0
#4 Bars Embedded 4" Type VI	Steel Fracture	2310 ps1	2550 pai	105
#4 Bars Embedded 3" Type VI	Pull-out Without Splitting	0.56 f		and a first state
#4 Bars Embedded 2" Type VI	Pull-out Without Splitting	0.75 £	0.98 t _e	30%
#6 Standard Hooks Type VII	Steel Fracture	30.5 kips per hook	34.0 kips per book	115

2.1 PREVIOUS WORK

Bond is the phenomenon in reinforced concrete which is responsible for the transfer of loads between concrete and reinforcement. The word bond is probably most commonly associated with adhesion of some mort, although even for plain steel bars, which were the most common reinforcement in the earlier days, bond was shown to be more a friction than adhesion phenomenon.^{(2)*} In a deformed bar, which is a common reinforcing today, the bearing of deformations on the surrounding concrete takes most the remponsibility for load transfer, and friction and adhesion have lost their significance as factors in bond strength.

There is extensive literature on bond tests between concrete and steel. Bond tests have been performed on pullout specimens and beams and it has been found that pullout specimens represent bond conditions in beams with reasonable accuracy. For this reason pullout tests for bond are comparable to cylinder compression tests for concrete strength.

Tests ^(1,4) have shown that bond strength 1) is greater for deformed bars than plain bars; 2) increases with average height and bearing area of deformations; 3) decreases with the increasing ratio of shearing to bearing area of deformations; and 4) is unaffected by the pattern of the deformations.

Bond of plain bars increases with concrete strengths below 2000 psi. Above 2000 psi the increase in bond strength with increasing concrete compressive strength is very small, so that for most practical cases, bond for plain bars is independent of concrete compressive strength. (2) A. P. Clark⁽⁷⁾ has shown that for deformed bars at the same amount of slip, bond stress increases with increasing concrete compressive strength.

The orientation of bars at the time of the casting of concrete is an important factor.^(2,3) Bars oriented horizontally will draw up water beneath them and a stiff concrete mix, as it settles, will draw away from the bar, resulting in poor bond. The above factors are eliminated if the bars at the time of casting are oriented vertically. Vibration of concrete, and bars especially, increases the quality of bond in both horizontal and

- 3 -

Superscript numbers in parenthesis are references presented in the Bibliography.

vortical casting.

The distribution of bond stress along the bar is such that it reaches its maximum almost immediately inside the effective bond length at the louded end and drops off toward the unloaded end of the bar. At a length of 24 diameters from the loaded end of the bar, bond stresses are practically zero. Therefore, increasing the bond length does not necessarily increase the resistance to pullout of a bar. As the load on the bar is increased bond will be broken near the loaded end and the peak of the curve of bond stress vs. length of bar will travel towards the end of the bar. Average bond stresses have been observed as high as 1600 psi, but investigators have pointed out that in cost of their tests the bar fractured and that bond strengths were probably in excess of those observed.^(5,8)

There are no reports of bond tests where the test specimens were loaded otherwise than statically. There is a complete lack of information on bond behavior under rapid loading conditions.

2.2 RESEARCH PROGRAM

Due to the complete lack of information abou bond stresses under dynamic loading, a research program was conceived by Holmes & Narver, Inc. This research program was designed to give information about bond stress under dynamic loads similar to those experienced by structures under nuclear blast loading. This information is necessary in the design of splices in reinforcement, anchorage of reinforcement for hinges, anchorage of tension reinforcement in beams, and anchorage of reinforcement through construction joints.

The above information was to be obtained from laboratory testing of 24 specimens of 4 general types:

Type V. Specimens of this type were designed to pull out, so that the effectiveness of bond to resisting pullout could be studied.

Type VI. These specimens were similar to Type V, except that bars of smaller diameter were to be used to determine the influence of bar size on average bond stress at pullout.

Type VII. Specimens were designed with hooked hars so that the load capacity of hooks could be determined.

836 PIO

Type VIII. Bars for these specimens were to be embedded according

to the latest ACI building code in order to test the adequacy of the code requirements regarding boud for structural elements experiencing blast loads.

It was intended to test 2 specimens statically and 4 specimens dynamically of each type. As testing progressed, certain modifications in the above test program were thought desirable. Since tests on specimens #1 through #6 had shown that steel strength and not bond strength was the limiting factor of the failure load, it was predicted that steel strength would also limit the failure load of specimens with hooks. It was decided that more useful information about bond behavior would be obtained from additional tests on specimens of Type V and Type VI. The actual number of specimens tested of each type was as follows: Type V - 9 specimens; Type VI - 7 specimens; Type VII - 2 specimens; Type VIII - 6 specimens.

2.3 SCOPE OF RESEARCH PROGRAM

The type of loading was the same for all specimens tested dynamically. The load in bars was measured at the loaded end and for some specimens near the unloaded end, so that an indication of the distribution of bond stress along the bar could be obtained. The deflection of the specimen relative to the supporting frame was measured. Emphasis was placed on the comparison of ultimate load capacity and average bond stress of specimens tested statically and dynamically as the two basic parameters, effective bond length and bar diameter, were varied. Bond stress distribution and load deflection characteristics of specimen was a secondary interest. Recommendations are given for future tests so that conclusive information can be obtained to form a basis for rational design where dynamic behavior of bond is involved.

- 5

886 011

the state of the set of the set of the set of the set

3.1 DESCRIPTION OF SPECIMENS

A specimen consisted of a reinforced concrete block shown in Figures 3.1 and 3.2 into which bond bars were embedded. There was a total of 24 specimens of 4 general types:

Type V. 9 specimens with 4 #6 deformed bars each having an approximate bond length of 5".

Type VI. 7 specimens with 8 #4 deformed bars. In three specimens each bar had a bond length of 4". Two specimens were with bond lengths of 3" and two with 2".

Type VII. 2 specimens with 4 #6 hooked bars. Only the booked part of the bar was allowed to bond, while that part of the bar in front of the book was prevented from bonding by an aluminum sheet sleeve.

Type VIII. 6 specimens with 4 #6 deformed bars embedded according to A.C.I. Building Code (ACI 318-56).

Details of bond bars are shown in Figure 3.3 and individual specimen information is presented in Table 3.1. The general appearance of all specimens was as shown in Figure 3.1, except that #14 and #15 were with hooked bars with hooks turned diagonally inward and specimens #18-24 were with 8 #4 bars placed 2" on centers.

Sleeves, made of a thin aluminum sheet, were employed on specimens #14, #15, and #18-24 to prevent concrete from bonding to steel bars. This permitted the placing of the effective bond length of bars far inside the specimen where there was adequate reinforcing to prevent splitting and cracking.

Most specimens had 2 gages on each bond bar as shown in Figure 3.3. Specimen #1 had 3 gages on each bond bar. This arrangement broke up the effective bond length in short lengths and was abandoned. Speciments #12 and #16 were prepared without gages, and #17 was prepared with only one gage on each bond bar, with the intention to determine if the gages had any appreciable effect on bond stress. Specimens #18-24 were prepared with only one gage because another gage would break up the already short bond length into even shorter pieces.

- 6 -



886 013

-



FIGURE 3.2. REINFORCEMENT OF TEST SPECIMEN



TYPE XIII, # 2-6

3

0



TYPE T, #7-11, 13



TYPE X # 12, 16



TYPE X. #17







FIGURE 3.3. DETAILS OF BOND BARS

886 015 .

TABLE 3.1 GENERAL DATA OF SPECIMENS

1.5

Specimen	Туре		b *		Total Bond	te.	Steel S	trength, ksi
		Inches	Inches	Inches	all Bars, Inches	psi	Yield	Ultimate
1	VIII		SEE FIGURE	: 3	44 3/8	4120	50.0	80.6
2	VIII	3/8	8 1/2	2 1/2	44 1/4	4860	50.0	\$0.6
3	1114	1/8	8 1/2	2 3/8	43 1/2	3680	50.0	80.6
4	VIII	1/4	8 3/8	2 3/8	42 7/8	4360	50.0	80.6
5	VIII	0	8 3/8	2 3/8	43 1/8	4100	50.0	80.6
. 6	VIII	1/4	8 3/8	2 1/2	43 1/4	3850	50.0	80.6
7	v	1/4	2 7/8	2 1/2	21 1/4	4200	45.5	79.3
8	v	1/8	2 5/8	2 1/2	20 5/8	2960	45.5	79.3
9	v	1/4	2 3/4	2 3/8	20 1/2	3520	45.5	79.3
10	v	0	2 3/4	2 1/4	20	3440	45.5	79.3
11 Bar 1 2 3 4	Y	0 0 0	3/8 1 7/8 2 5/8 3 3/4	4 1/4 3 1/4 2 3/8 1 1/2	19 5/8	4240	45.5	79.3

886 016

TABLE 3.1 GENERAL DATA OF SPECIMENS (Cont'd.)

Specimen	Type		9°	c*	Total Bond	te.	Steel S	trength, kat	
No.		Inches	Inches	Inches	Bars. Inches	psi	Tield	Ultimate	
12**	¥		5	-	20	3990	45.5	79.3	
13 Bar 1 2 3 4	*	1/4 1/8 1/8 1/8	1 1 7/8 2 3/4 4	4 3 1/8 2 1 1/8	20 1/2	3780	45.5	79.3	
14 Bars 2,3 1,4	AII	12	8 1/4 4 5/8	2 5 1/2	39 1/2	5290	39.6	69.3	
15 Bars 1.3 2,4	VII	:	9 1/N 6	2 5 3/8	44 3/4	4860	39.6	69.3	
16**	v	-	5		20	5040	45.5	79.3	
17	v	0	5 1/8	-	20 3/8	4490	45.5	70.3	
18**	VI	-	4		32	4310	44.7	77.0	
19	AI		4	1 2 2	32	4400	44.7	77.0	
20	VI	-	4	-	32	4460	44.7	77.0	
21	AI	-	3.	-	24	4760	42.4	74.5	
22	VI	-	3	-	24	5400	46.4	73.4	
23	VI	-	2	-	16	4570	48.3	77.6	
24	VI		2	-	16	4000	40.2	71.3	

* s,b,c, see Figure 3.3, are average values of all bars.

.. Specimens without gages

556 017

E

3.2 PROPERTIES OF MATERIALS

The concrete mix was designed for 3500 psi at 7 days and consisted of:

1 part by weight high early strength Portland cement,

2.72 parts by weight of fine aggregate.

3.00 parts by weight of coarse aggregate,

6.4 gallons of water per sack of cement .

The fine aggregate had a fineness modulus between 2.7 and 3.0 and the coarse aggregate size ranged between 1/2'' and 3/4''.

Because specimens could not always be tested after 7 days, the concrete atrengths given in Table 3.1 are somewhat in variance with the design value.

All bond bars were of the diamond deformation type manufactured by Jones & Laughlin Steel Corp. The yield stress of steel varied between 39.6 ks1 and 50.0 ksi. Steel strengths for each specimen are given in Table 3.1, and a typical stress strain diagram is shown in Figure 3.4. The stress strain properties of bond bars were somewhat affected by welding as shown in Figure 3.4.

It is well known that motals with a sharply defined yield point exhibit a delayed yield effect when subjected to a fast rate of strain.⁽⁹⁾ The yield strength of steel under rapid loading can be estimated by the formula:⁽¹⁰⁾

fay = fy - 3.8 log10t

where:

f_{dy} = yield strength under rapid loading, ksi f_y = yield strength under standard rate of loading, ksi t = time to reach yield point in seconds

3.3 PREPARATION OF SPECIMENS

Preparation of bond bars was started by cutting the bars to 2' lengths and cleaning them with a wire brush. The deformations of the bond bars were removed at two places diametrically opposite from each other by grinding and filing. Each of these surfaces was sandpapered and cleaned with acctone to receive one SR-4 strain gage. Gages were mounted in line with the axis of the bar with fast drying strain gage cement, and were allowed to dry for 24 hours. When dry, the gages were connected in series and lead wires were attached. Waterproofing consisted

- 12 -



of two coats of neoprene rubber cement covered with plastic tape and a coat of wax. Lead wires were draped in plastic tubes to avoid injury during the placing of concrete. Each gage point took up 1 1/4" of bar length and appeared in diameter about 1/4" larger than the bar. For specimens #14, #15 and #18-24 thin aluminum sleeves were employed as shown in Figure 3.3. Both ends of a sleeve were scaled with tape and wax to prevent bonding of concrete to steel and to protect the gage which was inside the sleeve.

All bars with strain gages, except the hooked bars, were calibrated in a Baldwin-Tato-Emery testing machine. Hooked bars were not calibrated because they could not be fitted into the testing machine. The calibration procedure is described in 4.3 Measurement of Stresses in Bars. After calibration, bond bars were cut to the proper length and cleaned with acetone before insertion in the formwork.

The formwork for all specimens consisted of a 1/8" thick steel plate placed horizontally on two wooden blocks, to which 1/8" thick steel plates were bolted in the form of the elevation of the specimen shown in Figure 3.1. The two cages of reinforcement, shown in Figure 3.2 were propared, placed in the formwork, and welded together with steel bars. Next the bond bars were inserted through holes in the formwork and their protruding ends were tack-welded to the formwork so that they would -ot change their position during the placing of concrete. Strain gage leads were taken out through special holes drilled in the formwork. When in place, the bond bars appeared horizontally, and their horizontal position was maintained during casting . It is known that vertical orientation of bars gives better bond, but casting these specimens vertically was considered impractical because of the shape of the specimen. Concrete was vibrated thoroughly and it is believed that good bond was obtained.

Concrete for all specimens and standard test cylinders was mixed in a 1/3 cubic yard rotating tilted drum type mixer. One batch was sufficient for one specimen and three test cylinders.

Specimens were allowed to set 24 hours after which time forms were removed and the specimen was laboratory cured until the day of testing.

Before mounting the specimen in the loading machine, each of the two rows of bond bars were welded to a plate, shown in Figure 3.1,

636 020

- 14 -

which transferred the bond bar loads to the supporting frame. When the specimen was in place in the machine, the LVDT's were attached and connected to recording equipment and strain gages connected to recording equipment.

4. ECUIPMENT AND INSTRUMENTATION

4.1 LOADING MACHINE

Loading of the specimens was provided by the large capacity dynamic loading machine designed and constructed under Contract DA 49-129-Eng-325 with the Department of the Army. The machine was designed to supply a maximum load of 300,000# in 10 milliseconds. It is capable of producing a variety of different pulses with rise times not lens than 10 milliseconds. The machine can also be used for static tests. For a more thorough discussion of the loading machine see reference No. 11.

To receive the test specimen the support arrangement of the machine as used to test shear walls was slightly modified. The new support arrangement is shown in Figure 4.1. Essentially it consists of a supporting frame which holds the specimen (see Figure 4.2) and which in turn is supported by an A-frame. The load is transferred from the specimen to the supporting frame which transfers the load to the truss of the machine via a strut.

4.2 MEASUREMENT OF LOAD

The applied load was sensed by a st.ain gage bridge located on the ram of the machine. For details of this load cell see reference No. 11.

The output of the ram load cell in a dynamic test was displayed on two oscilloscopes. One oscilloscope displayed the total pulse and at the same time the other oscilloscope displayed on an expanded scale the rising part of the pulse. This expanded display of the load pulse was necessary for an accurate determination of the rise time of the pulse. The oscilloscopes were Dumont - Dual Beam Type 322, 322A and 333. The trace on each of the oscilloscopes was recorded on polaroid film by Dumont Oscillograph Recording Cumeras, Type 297.

In a static test the load was increased slowly in suitable increments. The output of the ram load cell was displayed on one oscilloscope and the deflection of the trace was recorded directly after each increment.

The ram load cell was calibrated at the beginning of this series of tests and again when the tests were completed. Both calibrations agreed within less than 3%, and an average value of the calibration was used to calculate the load of all pulses.

The load as determined by this method could be in error by not more than 5 kips, which for the majority of pulses corresponds to less than 5%.

- 16 -



.

FIGURE 4.1 SUPPORT ARRANGEMENT FOR TEST SPECIMEN



4.3 MEASUREMENT OF STRESSES IN THE BARS

Generally, stresses in bond bars were measured at two places: immediately before the start of bond and at a place near the unloaded end of the bar (see Figure 3.3 for gage locations). The main purpose of the front gage was to measure the load in the bond bar. The gage near the unloaded end of the bond bar was to give some indication of the bond stress distribution. In two specimens the location of the second gage was different for each of the four bond bars so that a more accurate distribution of bond stress could be obtained.

The strain gages used were the SR-4 Type A-19 and A-7 manufactured by the Baldwin-Lima-Hamilton Corp. It was necessary to switch from A-19 to A-7 in the middle of the test series because A-19 was not readily available. The only difference, as far as these tests are concerned, between the 2 gages is that the A-19 has a resistance of 60 ohms, but the A-7 120 ohms. The results are not affected in any way by this change. Each gage made up a leg in a strain gage bridge, whose balance was upset when the bar was stressed. The signal due to this unbalance was sensed and amplified by Amplifier System D, Type 1-113B manufactured by the Consolidated Electrodynamics Corp. (C.E.C.). The signal from the amplifier was received by galvanometers of 2 Mathaway Type 5-14-N oscillographs. The deflection of these galvanometers was recorded as a continuous trace.

All bond bars except hooks were calibrated by stressing them in a Baldwin-Tate-Emery Testing Machine (60-TE-1371) to 75% of their yield stress, and recording the output of the strain gage at this level of stress by a 2 channel Samborn recorder. Since in tests strain gage outputs were recorded by the C.E.C. the output of the Samborn recorder has to be correlated with the output of C.E.C. This was done by shunting a resistor across one of the arms of a strain gage bridge. The output of this unbalanced bridge was recorded by a Samborn recorder at the time of calibration and again on all channels of the C.E.C. just before testing.

The output of gage #1 of specimens #1 - 11, #13 and #17 is not believed to represent the actual loads carried by bond bars in these apecimens. The reason for this belief is that the welding of bearing plates to bond bars after calibration of gages affected the properties of steel and the output of the gages. All other gages which were not in the immediate vicinity of welds are believed to give accurate loads.

- 19 -

4.4 MEASUREMENT OF THE MOVEMENT OF SPECIMEN

Horizontal movement of specimens relative to the supporting frame was sensed by 8 linear variable differential transformers - LVDT's, at the 8 points shown in Figure 4.3. The LVDT's were of the moving core type, Type 1000 S-L with a linear range of $\frac{4}{2}$ 1.0" and an accuracy of 0.5% of linear range, manufactured by Schnevitz Engineering Company.

Small angles were attached to bolts (see Figure 3.1) located at the above-mentioned 8 points and a flexible aluminum rod was employed to connect the angle and the movable core of the LVDT. To protect the LVDT from damage, the rod was passed through a bushing located between the LVDT and the angle which prevented the rod from moving out of line as the specimen moved. The flexible rods were equipped with long nuts, so that the core could be moved without moving the specimen. This was necessary to facilitate balancing of LVDT's which was essentially the location of the core at the LVDT's null point.

The moving of the LVLT core with the specimen upset the balance of the LVDT. Both C.E.C. and two Samborn recorders were used to record the signal from the unbalance of the LVDT's. Horizontal movement of points 1, 1', 3, and 3' was recorded by the C.E.C., and that of points 2, 2', 4 and 4' was recorded by the two Samborn recorders.

The LVDT's were calibrated 6 times during the duration of this test series. Calibrations dated nearest to the testing date were used to interpret the recordings of a test. Calibration consisted in moving the core a certain distance which was measured by an Ames dial, and recording the output of the LVDT at the end of each movement by the C.E.C. or Sanborn recorder depending on which was used to measure the output of a particular LVDT in a test.

The error in the measurement of deflections induced by the nonlinearity of the LVDT output with the movement of the core, the calibration and interpretation of the C.E.C. traces has been estimated at 2 0.005 inches.

In static tests Ames dial gages were employed to provide a crosscheck for the movements recorded by the C.E.C. and Sanborn recorders. Points of attachment of Ames dial gages were the same as those for LVDT's shown in Figure 4.3.

The LVDT attachment was such that it measured the elongation of steel between load plate and front face of specimen. Since the front strain

- 20 -



gages are believed to give unreliable outputs it is not possible to determine the amount of deflection due to elongation of steel, which in turn makes it impossible to determine the amount of slip of bond bars. The same is true for the Ames dial deflections.



5.1 GENERAL

In static tests the load on the specimen was increased in suitable increments and the deflections, bar stresses and load recorded after each increment. As the ultimate load was approached continuous traces of deflections and bar stresses were taken, so that their values at the instant of failure of the specimen could be obtained. Before a test was started a small static load was applied and removed to check all equipment and to push the bearing plates solidly against the supporting frame.

In dynamic tests the shape of the applied load pulse was approximately triangular with a rise time between 10 and 25 milliseconds and a total duration between 500 and 2000 milliseconds. A typical load pulse is shown in Figure 5.1. To check all equipment a load pulse of about 40 kips was applied before the start of testing. A 40 kip pulse was the smallest load that could be applied satisfactorily with the machine.

The natural period of vibration of a test specimen was estimated at 0.5 milliseconds. Since the rise time of a load pulse was never less than 9 milliseconds, the response of the specimen to the load pulse was expected and observed to be essentially static with rapid loading effects on steel and concrete.

5.2 TESTS OF TYPE VIII

5.2.1 Static Tests. Results of static tests performed on specimens #1 and #6 are presented in Appendix 1.

Specimen #1 failed at a load of 119 kips and #6 at 138 kips which is 145 higher than #1. Both specimens were considered as failed when one of the bars fractured. Specimen #1 failed at a lower load than #6 probably because of a slight eccentricity of the applied load which loaded one of the bars of #1 more severely than the others, while the bars of #6 were more evenly stressed. The total ultimate tensile strength of 4 bars of both specimens was estimated at 142 kips, which was very nearly reached in the test on #6. Strain gages 5" from the unloaded ends of bars in specimen #1 showed loads at yield or very near the yield load of bars. Gages 2 1/2" from the unloaded ends of bars in specimen #6 showed loads considerably lower than those of #1.

Both specimens were split extensively at front near the bars and

- 23 -

866 029

5. TESTS



#1 also showed extensive cracking at the top of specimen.

Concrete strength of #6 was 3850 psi, or 7% less than #1. 5.2.2 Dynamic Tests. Results of dynamic tests performed on specimens #2, 3, 4, 5 are presented in Appendix 2 and Appendix 3.

Failure loads of these specimens were 155, 161, 156 and 156 kips respectively. No bars were fractured in any of these specimens. A specimen was considered failed when the deflections had reached the order of magnitude of 1". Further deflection could not be allowed without endangering the safety of measuring instruments.

Eleven pulses were applied to specimen #2 and nine pulses to specimen #3. It was necessary to apply so many pulses because of the difficulties with recording equipment and because of the high failure loads of specimens. As a result of this, both specimens were subjected to large repeated loads. Gage #2 registered increasing loads with repeated application of a large load which indicates that large repeated loads induce progressive bond failure. Only two pulses, a small pulse and the failure pulse, were applied to specimen #4. This specimen probably would have resisted another pulse of a magnitude comparable to the failure pulse of 156 kips. Nowever, since the effect of this pulse would be to increase the deflections and induce progressive bond failure as shown by specimens #2 and #3, the specimen was considered failed. Four pulses were applied to specimen #5.

All four specimens were badly cracked in the same manner as in static tests.

Concrete strengths of these specimens varied from 3880 to 4860 psi. Since all specimens failed at practically the same load there is no correlation between ultimate load and concrete strength.

5.2.3 <u>Discussion</u>. A summary of type VIII tests is presented in Table 5.1. Because one of the bars fractured in both static tests, even though the total loads were different, both specimens can be considered as failed at the same average bond stress of at least 1370 psi. Large failure loads, which imply large steel strains, and high stresses near the unloaded ends of bars are a good indication that bond was broken near the loaded end. From the loads measured by the second gage it is estimated that not more than 1/2 of the original bond length of 11" was effective in resisting pullout at failure. Therefore, average bond stress at failure in static tests is estimated at 2500 psi or more.

25 -

TABLE 5.1 SUMMARY OF TYPE VIII TESTS

Type			Steel S	trength, Kips	Number of	Failure	Rise Time	Average Bond	
of Test	Specimen	re. pei	Yield	Ultimate Static	Pulses Applied	Load . Eips	of Failure Load, Milliseconds	Stress, u. at Failure, psi	"/fc
1. 1. 1.	1	4120		142	-	119		1370	0.33
Statle		3850	-	142	-	138		1370	0.36
34	2 2	4860	99	142	- 11	155	23	1480	0.31
	3	3880	101	142	•	161	15	1570	0.40
Dynamic		4360	100	142		156	16	1540	0.35
	5	4100	101	142	- 4	156	15	1530	0.37

032

999

- 26 -

The average bond stress at failure in dynamic tests averaged to at least 1530 psi. This is a 11% increase over static tests, which is due to the increase in the ultimate strength of steel under rapid loading conditions. The increase in ultimate steel strength of 11% is rather high as the ultimate strength is generally supposed to be time insensitive.

The loads measured by gage #2 vary considerably and are not capable of comparison to values of static tests. Progressive bond failure due to the large number of pulses applied to specimen #2 and #3 is partially responsible for this variation.

An estimate of the effective bond length at failure is not possible from the scattered loads recorded by gage #2. However, it is believed that as in static tests not more than 1/2 of the original bond length was effective. Therefore, average bond stresses at failure are estimated at 3000 psi or more.

Since in both static and dynamic tests steel strength was the limiting factor, these tests do not give any conclusive information regarding ultimate bond strength in either case. The tests show, however, that the pullout capacity of bars embedded according to ACI Building Code (ACI 318-56) is increased only as much as the ult mate steel strength increases under dynamic loading. There are indications that under repeated loads near the ultimate tensile capacity of bars, progressive failure of bond occurs.

5.3 TESTS OF TYPE V.

5.3.1 Static Tests. Results of static tests performed on specimens #7. 11 and 17 are presented in Appendix 1.

Failure loads of these specimens were 66, 84 and 84 kips respectively. No. 11 and #17 failed at a load 32% higher than #7. All three specimens failed by complete pullout with very heavy splitting at the front near the bars. Bars of specimen #7 were removed and the failure surfaces were inspected. This inspection revealed that on two of the bars there was fine material, ground up by the sliding of the bar, over the entire length of the bar. The other two bars showed fine material only over the length between gage #2 and the end of the bar. Between gage #1 and gage #2 the impressions from the deformations in the surrounding concrete were clearly visible. This indicates that a crack had reduced the effective bond length of two bars from $5\frac{1}{2}$ " to $2\frac{1}{2}$ ". This is probably the main reason why #7 failed at a much lower load than #11 and #17. Failure surfaces of #11 and #17 were not inspected. Generally, failure surface inspection was made only occasionally

- 27 -

because of the difficulties in removing bars.

Gage #2 which was located at the midpoint of bond length, showed an average of 10 hips at failure, which is 1/2 of the yield load of 20 kips of each bar.

Movement of specimen #7 was of the order of 0.1", that of #11 and #17 of the order of 0.2".

Concrete strengths of these three specimens were 4200, 4240 and 4490 psi respectively. No correlation of concrete strength and failure load is possible because of the large influence of cracking and splitting on failure load.

5.3.2 Dynamic Tests. Results of dynamic tests performed on specimens #8, 9, 10, 12, 13 and 16 are presented in Appendix 2 and Appendix 3.

Failure loads for these specimens were 73, 98, 71, 71 and 75 kips. No record of the failure load was obtained for specimen #10 because of difficulties with recording equipment. All specimens failed by pullout with heavy cracking and splitting. Failure load of #9 is 34% higher than failure loads of other specimens in this group. This difference is probably due to cracking, or rather the absence of cracking in #9 and presence of it in all other specimens of this group.

There is a considerable scatter in the loads measured by gage #2 at failure. However, they tend to be higher than the 10 kips measured in static tests.

Movement just before failure of all specimens was of the order of 0.2".

Concrete strengths of these specimens ranged from 2960 to 5040 psi. There is no apparent connection between failure load and concrete strength as exemplified by specimen #9 which had a concrete strength of 3520 psi and failed at 98 kips and specimen #16 which had a concrete strength of 5040 psi, but failed at 75 kips.

5.3.3 <u>Discussion</u>. A summary of Type V tests is presented in Table 5.2. Since all specimens of Type V failed by pullout, the average bond stress at failure bears some relation to average ultimate bond strength. Ignoring cracking and assuming that at failure the total original bond length was effective in resisting pullout, the average bond stress at failure, and therefore, average ultimate bond strength for all specimens

28

TABLE 5.2 SUMMARY OF TYPE V TESTS

Туре	Enertman		Steel St	rength, Kips	Number of	Failure	Rise Time	Average Bond	
of Test	operation	pei	Yield	Ultimate Static	Pulses Applied	Kips	of Failure Load, Milliseconds	Stress, u, at Failure, psi	"/1 _c
12.37	7	4200	80	140		66		1320	0.31
Static	11	4240	80	140	2.	84	- 3	1820	0.43
	17	4490	80	140	1	84	- FI	1750	0.39
	8	2960	92	140	4	73	13	1500	0.51
12.2	9	3520	93	140		98	16	2030	0.58
Dynamic	12	3990	93	140	2	71	12	1510	0.36
120	13	3780	92	140	2	71	15	1470	0.39
2.5	16	5040	92	140	3	75	15	1590	0.32

tested both statically and dynamically was computed to be 1620 psi. Considering the reduction in effective bond length caused by cracking, and recognizing the fact that in some bars this reduction was 50%, a speculative estimate of average ultimate bond strength would be 3200 psi. This is supported by the fact that in dynamic tests loads up to 20 kips were recorded by gage #2, located $2\frac{1}{2}$ " from the unloaded end of the bar. This means that 20 kips was resisted by a bond length of $2\frac{1}{2}$ " giving an average bond stress of 3400 psi.

The above estimates of ultimate bond strength depend on the definition of failure of bond. If cracking and splitting are considered as an essential part of the failure process, then the value of 1620 psi is a good estimate of average ultimate bond strength both under static and dynamic loading. If, however, cracking and splitting are considered as side effects of bond failure and measures are taken to prevent them, then the 3400 psi estimate for dynamic average ultimate bond strength would be more correct. In this and following considerations splitting and cracking will not be considered as essential parts of bond failure, but their effects on the resistance to pullout of bars are recognized. Therefore, specimens of Type V can be considered as failed prematurely due to splitting and an average ultimate bond strength of 3400 psi or more could be expected if splitting was prevented.

Comparing the average ultimate load of 3 static tests to the average ultimate load of 6 dynamic tests it is found that the two values are the same. This is probably due to splitting which involves tension strength of concrete which is believed to be insensitive to rate of strain.

Because of extensive cracking at failure, which has a considerable influence on the size of the failure load and which is not considered here as an essential part of bond failure, these tests do not give any conclusive information regarding either static or dynamic average ultimate strength of bond, even though all specimens failed by pullout.

In specimens #11 and #13 the location of gage #2 was varied to obtain a bond stress distribution along the bar. Curves of percent of total load in bar vs. bond length of bar and bond stress vs. bond length for static test on specimen #11 are presented in Figure 5.2, and Figure 5.3, respectively. Curves of Figure 5.2 were obtained directly from test

- 30 -


- 31 -



. .

4.8

- 32 -000

results of specimen #11 presented in Appendix 1. Bond stresses in Figure 5.3 were obtained by taking the difference of loads measured by adjacent gages, which were used in Figure 5.2, and dividing this difference by the bond area between adjacent gages. Curves in both figures are rough approximations since the load on which percentages of Figure 5.2 were based, varied as much as 20% from bar to bar. The curves of Figure 5.3 even though approximate, point out the wave-like distribution of bond stress along the bar observed by earlier investigators. Curves for specimen #13 which was tested dynamically could not be obtained because of scarcity of data.

5.4 TESTS OF TYPE VII

Only two specimens of this type were tested. Specimen #14 was tested statically and specimen #15 dynamically. Test results of these two specimens are presented in Appendix 1 and Appendix 2 respectively. The state of both specimens at failure is summarized in Table 5.3.

Specimen #14 was considered as failed when one of the bars fractured near the location where bond bars were attached to the bearing plate by welds. The failure load was 113 kips which is close to the ultimate tensile capacity of 122 kips of 4 bond bars. The deflection of the specimen just before failure was of the order of 1.5". Specimen #15 failed at a load of 136 kips. Specimen was considered as failed when it had reached the end of its allowed length of travel of 1.5".

There was no splitting or cracking anywhere on the specimen, because the hooked part of each bar, which was the only part of the bar that was allowed to bond to concrete, was located in the heavily reinforced part of the specimen.

One of the gages located 4[°]/₂" from the beginning of effective bond length, measured around the bend of the hook, indicated a load of only 6 kips at failure. Other gages at the same location of both #14 and #15 showed even smaller loads. This indicates that the transfer of load from steel to concrete takes place more intensively near the beginning of bond length on hooks than on straight bars, which is to be expected because of the additional bearing of hook as a whole against concrete.

It is apparent from these two tests that steel strength is the limiting factor of load capacity of books loaded either statically or

886 039

- 33 -

Type of Test	Specimen	t'.	Steel Strength, Kips		Number of	Failure	Rise Time
		psi	Yield	Ultimate Static	Pulses Applied	Load, Kips	of Failure Load, Milliseconds
Static	14	5290	70	122		113	-
Dynamic	15	4860	81	122	5	136	19

TABLE 5.3 SUMMARY OF TYPE VII TESTS



2

where is a second

- 34

ate figure of the life

No. 1. Annual and a second

and a substance of

and and a state of a s

dynamically. This must be qualified by requiring that cracking and splitting be prevented. If the hook had been placed immediately inside the specimen, it would have split out as exemplified by the heavy splitting of Types V and VIII. The increase in load capacity of #15 over #14 is again as in Type VIII solely due to the increase of ultimate tensile strength of steel under rapid loading conditions.

Any discussion of bond stress is irrelevant since hooks transfer load in a somewhat different manner than straight bars.

5.5 TESTS OF TYPE VI

5.5.1 Stric Tests. Test results of static tests performed on specimen #19 and #22 are presented in Appendix 1.

Specimen #19 was considered as failed when one of the burs fractured at a total load of 116 kips on the specimen, which is very near to the total ultimate tension load capacity of 8 bars of 123 kips. Specimen #22 failed by pullout at a total load on the specimen of 114 kips which is also very near to the total ultimate tension load capacity of the steel of 117 kips. Deflection of specimen #22 was of the order 1.2" or 50% greater than that of specimen #19.

The reason for the two different modes of failure is mainly the difference in offective bond lengths of the two specimens. Each bar of #19 had an effective bond length of 4" as compared to only 3" on each bar of #22.

There was no splitting or cracking anywhere on either specimen. Concrete strength of these two specimens were 4400 and 5400 psi respectively.

5.5.2 Dynamic Tests. Test results of dynamic tests performed on specimens #18, 20, 21, 23 and 24 are presented in Appendix 2 and Appendix 3. These specimens can be arranged in three groups according to the bond length on each bond har.

Specimens #18 and #20 with 4" bond length on each bar comprise one group. In both specimens steel failure was observed, though #18 failed at 137 kips, but #20 only at 119 kips total load on the specimen. This difference is probably due to an eccentricity of the applied load.

Specimen #21 was the only one with 3" bond length on each bar, which was tested dynamically. No record of the failure load was obtained

- 35 -

due to difficulties with the recording equipment. The specimen failed by pullout.

Specimens #23 and #24 had 2" bond lengths on each bar. Both specimens failed by complete pullout. Specimen #23 failed at 113 kips but #24 at 97 kips. It is to be noted that both steel and concrete were stronger in #23 than in #24, and that steel yielded in both even though each bar had a bond length of only 2".

5.5.3 <u>Discussion</u>. The state of all specimens of this type at failure is summarized in Table 5.4.

The average static bond stresses at failure of specimens #19 and #22 were computed to be at least 2310 and 3030 psi respectively. Since steel failure was observed in #19, and the load on #22 was quite near the ultimate tension load capacity of steel, implying large strains, it is believed that the original bond lengths of 4" and 3" respectively were reduced at failure. This indicates that local ultimate bond strength is quite pear to the compressive strength of concrete.

The dynamic test on specimen #18 shows an increase in load capacity over specimen #19, its static counterpart. This increase is again about 11% and is due to the increase in ultimate tension strength of steel under rapid loading conditions. Specimen #20 was considered as failed at 119 kips although it is believed that it could have resisted another pulse of about 130 kips which would support the discussion of #18.

The average bond stress at failure of specimens #23 and #24 was computed to be 4500 and 3860 psi, which is 98% and 97% of concrete strengths of 4570 and 4000 psi respectively. Since both specimens failed by pullout the above bond stresses are representative of dynamic ultimate average bond strength.

5.6 SUPPLEMENTARY TESTS

Because a comparison of static and dynamic bond strongths could not be obtained from tests on the 24 specimens of this research program, additional static tests were performed. This supplementary program consisted of two parts:

> Static tests on three specimens (#25, 26, 27) with one #4 deformed bar embedded 2" and splitting prevented, to determine static ultimate average bond strength and to

> > 886 042

- 36 -

Type	Englines	Total	11 2 1	Steel S	trength, Kips	Number of	Failure	Rise time	Average	ч.
of Test		Bond Length, Inches	f'e. psi	Yield	Ultimate Static	Pulses Applied	Load, Kips	of Failure Load, Milliseconds	Bond Stress. u, at Failure,psi	-/r _c
Static	19	32	4400	72	123		116		2310	0.56
Dynamic	18	32	4310	82	123	6	137	20	2730	0.63
Dynamic	20	32	4460	82	123		119	21	2370	0.53
Static	22	24	5400	74	117	-	114	1.5	3020	0.50
Dynamic	23	16	4570	87	. 124 .	5	113	22	4500	0.98
Dynamic	24	16	4000	74	114	3	97	22	J860	0.97

TABLE 5.4 SUMMARY OF TYPE VI TESTS

986

1.50

.

.

facilitate a comparison between static and dynamic ultimate average bond strengths.

2) Static tests on three specimens (#28,29,30) with one #4 plain bar embedded 2" with splitting prevented, to determine the bond strength or the frictional and adhesive forces and displacements of plain bars so that a better understanding of the mechanism of load transfer between deformed bars and concrete could be gained.

The appearance of a test specimen of this supplementary program is shown in Figure 5.4.

Concrete mix for 6 specimens and 3 cylinders was the same and prepared under the same conditions as in the main program of this research. Forms for specimens were those used to cast cylinders. Spiral reinforcement extending the whole length of specimen was prepared from 1/8" diameter steel wire. Bond bars were oriented vertically at casting and the mix was vibrated thoroughly. Specimens were laboratory cured for 7 days at which time the strength of concrete was 4000 psi.

Steel strengths of deformed bars were 44.9 ksi yield and 73.8 ksi ultimate. Those of plain bars were 42.5 ksi yield and 64.5 ksi ultimate.

A specimen was supported on the top cross-bar of a Baldwin-Tate-Emery Testing Machine (60-TE-1371) and load was applied by the lower crossbar of the machine. Load was increased continuously at a rate of 1000# per minute on specimens with deformed bars and at a rate of 250# per minute on specimens with plain bars. Slip of the unloaded end of bar was measured with an Ames dial to 0.001".

Specimens #25, #26 and #27 with deformed bars failed at 9.00, 9.57 and 9.50 kips respectively. At these loads bars slipped in jumps with load decreasing at each slip. Specimens did not fail suddenly by pullout because the load was not allowed to follow the deformation, as the testing machine is a constant strain not constant load machine. At a total slip of 0.5" specimen #25 still carried 2 kips. Load deflection curves of specimens #25, #26, #27 are presented in Figure 5.5. No deflections were recorded up to 3 kips for specimens #25 and #27 and large

- 38 -

886 044



FIGURE 5.4 TEST SPECIMEN OF SUPPLEMENTARY TEST PROGRAM



deflections started at 9 kips. The failure of specimen #28 was much more brittle with large deflections starting almost suddenly at 9.5 kips.

Specimens #28, #29 and #30 with plain bars failed at loads 1.83, 2.22 and 1.64 kips respectively with almost no deflection at all before failure. After failure specimens continued to carry decreasing load at increasing deflections.

From these tests the static ultimate average bond strength of deformed bars was established at 2980 psi or 0.75 f_c . A bonding stress of 600 psi was obtained for plain bars.

- 41 -

which we are set of a set of a set of the se

and the second sec

were there which must be a few and

1.

the second se

6. GENERAL DISCUSSION

south the second for any said of an instance print provident

All tests can be grouped into six categories according to the length of embeddment of each bar of a specimen. For each of these groups, except hooks, the average bond stress at failure, u, and the ratio of average bond stress to cylinder compressive strength, $^{u}/f_{c}$, is presented in Table 6.1. This table shows that there are three modes of failure: failure by fracture of steel, failure by splitout, and failure by pullout without splitting.

The failure of a bond bar by fracture of steel requires a certain bond stress which is a function of steel strength and length of embedment, but not a function of concrete compressive strength. Therefore, for this mode of failure the ratio $\frac{u}{f_c}$ is meaningless, and only static and dynamic bond stresses should be compared. Any increase of dynamic bond stress over static bond stress at failure is solely due to the strain rate synsitiveness of steel strength and was observed to be 10 - 17%.

In splitout tests the load capacity of a bond bar depends on concrete tension strength and on the shape of the failure surface. Since both of these factors are hard to evaluate quantitatively, it is more reasonable to express bond stress at splitout in psi rather than involve another parameter, namely f_c . Because it is believed that concrete tension strength is f_c sensitive to atrain rate, it is not surprising that the load capacity of bond bars did not increase under dynamic loading.

Dynamically tested pullout specimen #24 and statically tested pullout specimens #25, #26, and #27 had the same cylinder compressive strength of 4000 psi, which made the comparison of static and dynamic ultimate average bond strengths possible without involving cylinder compressive strength. For the dynamically tested rullout specimen #23, cylinder compressive strength was 4570 psi or 14% higher than that of specimen #24. The dynamic ultimate average bond strength increased 17% but the ratio $\frac{u}{f_c}$ for both #23 and #24 remained essentially the same. This has led the author to believe that comparisons of static and dynamic ultimate average bond strengths of pullout tests should be based on the ratio $\frac{u}{f_c}$ rather than on bond stress. This is by no means a conclusive observation because of the limited data on which it is based.

- 42 -

Type	Type of	Statio	H-BLUN	Dynami	c	Percent	Increase
	Failure	u, psi	u/fe	u, pai	u/f		u/Le
#6 Bars Embedded According to ACI Code (11")	Steel Fracture	1370	0.35	1530	0.36	12%	35
#6 Bars Embedded 5"	Split-Out	1620	0.38	1620	0.44	0	105
#4 Bars Embedded 4"	Steel Fracture	2310	0.52	2550	0.58	10%	125
#4 Bars Embedded 3"	Pull-out Without Splitting	3020	0.56	1	-		
#4 Bars Embedded 2"	Pull-out Without Splitting	2980	0.75	4180	0.98	40%	30%
#6 Standard Hooks	Steel Fracture	30.5 k	ips	34.0 k	ips	1	11%

TABLE 6.1 BOND STRESS AND RATIO OF BOND STRESS TO COMPRESSION STRENGTH AT FAILURE

TABLE 6.2 BOND STRESS AT FAILURE

Туре	Type of Failure	Static	Dynamic	Percent Increase
#6 Bars Embedded According to ACI Code (11")	Steel Fracture	1370 psi	1530 psi	12%
#6 Bars Embedded 5"	Split-Out	1620 psi	1620 psi	0
#4 Bars Embedded 4".	Steel Fracture	2310 psi	2550 pai	10%
#4 Bars Embedded 3"	Pull-Out without Splitting	0.56 f _e	-	Algorith throught
#4 Bars Embodded 2"	Pull-Out without Splitting	0.75 f _c	0.98 f _c	30%
#6 Standard Nooks	Steel Fracture	30.5 kips Per Hook	34.0 kips Per Hook	115

- 43 -

The difference in static ultimate average bond strengths of 3" pullout bars and 2" pullout bars is due to bond stress distribution along bar. Previous investigators have observed that bond stresses are essentially zero at 24 diameters from the londed end. Since 3" and 2" represent 6 and 4 diameters respectively it follows, and tests indicate this, that at the end of the bar there are substantial bond stresses. Nowever, in the 2" bar these stresses are higher than in the 3"bar, resulting in average bond strengths as presented in Table 6.1. For the above reasons the ultimate average bond strengths given for the 2" bars should be very near to the ultimate local bond strengths.

For the reasons discussed above it is believed that Table 6.2 is more representative of the behavior of bond under static and dynamic loading than Table 6.1.

Bond stress-slip curves could not be obtained for reasons given in 4.4 Measurement of the Movement of Specimen, for any specimens, except #25, #26 and #27 which are presented in Figure 5.5. The deflections presented in Figure 5.5 indicate that most of the deflection in specimens #1 - 24 was due to the elongation of steel between loading plate and the front face of specimen.

It is of interest to look into the mechanism of bond of deformed bars which is capable of transferring stresses of the order of f. from concrete to steel. At failure a bar of specimen #23 carried at least 14.1 kips, which is the total load applied by the ram divided equally among 8 bars. Because of a slight eccentricity of the applied load which is unavoidable, some bars carried slightly more than 14.1 kips and others less, so that the 14.1 kips is a lower limit on the maximum load carried by a bar at failure. The surface area of a 2" long #4 bar is 3.14 in." The ratio of bearing area of deformations to shearing area of #4 bars with diamond deformations is 11.6. Assuming the area of deformations is small, the shearing area can be taken as 3.14 in.² and the bearing area as 0.29 in. Concrete with a strength of 4.57 ksi, with its strength corrected in accordance with the rate of strain, could provide a pullout load of only slightly larger than 1.6 kips, if the pullout capacity of a bar was derived only from the bearing of deformations on concrete. This means that 12.5 kips would have to be transferred by friction and adhesion at 4000 psi.

886 050

- 44 -

This is not possible because previous investigators have reported plain bar bond stresses of only 300 psi, and because tests on specimens #28, #29, #30, which were with plain bars, indicated plain bar bond strength of 600 psi. Furthermore, failure of plain bar bond takes place at very small deformations so that the adhesion and friction on a deformed bar could never follow the yield strain of a steel bar. It is clear from this that all load at or near failure is transferred by the deformations in bearing, with bearing stresses of the order of 50 ksi, which implies concrete compression strength of the same order of magnitude. However, since cylinder strength was given as 4.57 ksi there is a discrepancy. This discrepancy can be explained by the high degree of confinement of concrete undergoing compression in the vicinity of bond bar deformations. Tests performed by Bridgman (13) on metals and other materials including quartz and marble under high hydrostatic pressures show that compressive strength of these materials increases with increasing hydrostatic pressures. These tests did not include concrete as one of the materials, but since the tests included a variety of materials, it is reasonable to extrapolate an increase in compression strength of concrete under lateral confinement. Since this confinement is of a high degree, a concrete compression strength of 50 ksi is not perhaps so unreasonable as it appears. The fact remains that the deformations are capable of transferring 14.1 kips of load to surrounding concrete.

After the load has been transferred to the concrete occupying the spaces between deformations, pure shear strength of concrete on a cylindrical surface parallel to the axis of the bond bar just outside the deformations becomes critical resulting in "bond" failure. Bond bars removed from specimen #22 which failed by pullout had concrete sticking to the bar between deformations, which supports the shear type of failure involved in bond failure. Assuming that the shear stress distribution is uniform along the bar, the dynamic average ultimate shear strength is established at 4500 psi or 0.98 f_c . This strength is much in excess of the 0.50 f_c reported by Nawy and Shah⁽¹²⁾. However, these authors pointed out that shear strengths under dynamic loading could be higher than those reported depending on the type of aggregate used and the amount of transverse compression applied. It is believed

- 45 -

that the transverse compression on the failure plane around bond bars is much higher than that in the shear key specimens, due to shrinkage and confinement. Considering the above, the observed shear strengths in these tests are not unreasonable.

Shear key failure differs from bond failure in that in shear keys the failure plane may have to pass through pieces of gravel, while in bond failure the failure plane passes entirely through the fine material of the concrete mix consisting of fine sand and gel drawn to the bond bar by vibration. It is beyond the scope of this report to estimate the influence of aggregate on the shear strength in bond failure.

It is clear from the above discussion that bond failure involves shear strength which for static loading is of the order of 0.75 f_c and for dynamic loading of the order of f_c . Concrete compression strength and the degree of confinement under which concrete is compressed are important in bond, but shear strength is the critical factor. Bond strength is also influenced by the type of concrete mix.

where they wanted the state the set of the set of the

the set ward the provide the set of the set of the part of the set

to be the Bar sectored devices line , when reservin the land type

the second bits where we want the second should be and the second of the

monormally purchased and then the work shall prove theme.

- 46 -

7. CONCLUSIONS AND RECOMMENDATIONS

7.1 CONCLUSIONS

From the discussions of the two previous sections it is concluded that:

- 1) Bond is a complex phenomenon involving concrete compression strength, pure shear strength, and the degree of confinement under which these strengths are developed. Pure shear strength which is of the order of 0.75 f_c under static loading and of the order of f_c under dynamic loading, is the critical factor in bond failure.
- 2) Splitting and cracking are very important factors influencing the pullout resistance of bonded bars. If these factors are effective no increase in load capacity of bond bars under dynamic loading over static loading should be expected.
- 3) The ultimate load capacity of hooks prevented from splitting out increases with the rate of strain. This increase is solely due to the increase of steel strength under dynamic loading.
- 4) Bond strengths under both static and dynamic loading is high and in all but impractically short bond lengths steel failure is to be expected. For all practical lengths of embeddment of bond bars the increase in load capacity of a bond bar under dynamic loading over static loading is due only to the increase of steel strength under dynamic loading.
- 3) Bond requirements of ACI Building Code (ACI 318-56) are adequate for structural elements experiencing blast loads, but progressive bond failure and large slip should be expected from large repeated dynamic loads.

7.2 RECOMMENDATIONS

In order to gain a better understanding of the behavior of bond under static and dynamic londing, and to establish the observations of these tests conclusively, it is recommended that the present research program be extended to include the following investigations:

> 1) Static and dynamic tests on bond bars preferably 2" long with different diameters to determine the influence of bar diameter

> > - 47 -

on pullout resistance of bond bars.

all operations of the other has dependently below to service of the

which as mathing of a farth and of the state of the second of the state of the board of the

the serve the local and the property from the second of the second second

sector product of the product of the state o

and inert to be been the territory and the first as distant as

886 054

- 2) Static and dynamic.tests on bond bars with same length and diameter embedded in concretes of different strength, to determine the influence of f on bond strength.
- 3) Tests involving progressive failure of bond.
- 4) Tests on bond bars embedded according to ACI Building Code with means of investigating the bond stress-slip characteristics of bond bars under dynamic loading.

AND THE DOUGLE AND A. S.

In carrying out the above investigations it is recommended that slip of loaded and unloaded end of bar be measured to 0.0001" so that accurate bond stress-slip curves can be determined in all tests. Preferably, specimens should consist of one bond bar to make the deflection sensing easier and more accurate. Welding or any other process which alters the state of steel from its normal state, should be avoided.

BIBLIOGRAPHY

- 1. Wernish, George R., "Bond Studies of Different Types of Reinforcing Bars", Journal of ACI, Nov. 1937, V. 34 pp. 145-164.
- Gilkey, H. J., Chamberlin, S. J., Beal, R. W., "The Bond Between Concrete and Steel", Journal of ACI, Sept. 1938, V. 35, pp. 1-20.
- Mensel, Carl A., "Some Factors Influencing Results of Pull-Out Bond Tests", Journal of ACI, June 1939, V. 35, pp. 517-544.
- 4. Clark, Arthur P., "Comparative Bond Efficiency of Deformed Concrete Reinforcing Bars", Journal of ACI, Dec. 1946, V. 43, pp. 381-400.
- 5. Watstein, David, "Distribution of Bond Stress in Concrete Pull-Out Specimens", Journal of ACI, May 1947, V. 43, pp. 1041-1052.
- Mylres, T. D., "Bond and Anchorage", Journal of ACI, March 1948, V. 44, pp. 521-552.
- Clark, Arthur P., "Bond of Concrete Reinforcing Bars," Journal of ACI, Nov. 1949, V. 46, pp. 161-184.
- Mains, R. M., "Measurement of the Distribution of Tensile and Bond Stresses Along Reinforcing Bars", Journal of ACI, Nov. 1951, V. 48, pp. 225-252.
- Massard, J. M., and Collins, R.A., "The Engineering Behavior of Structural Metals Under Slow and Rapid Loading", University of Illinois Structural Research Series #161, 1958.
- 10. Army Corps of Engineers, "Engineering Manual for Protective Construction, Design of Structures to Resist the Effects of Atomic Blast", prepared in part by the Department of Civil and Sanitary Engineering, M.I.T.
- 11. Simpson, Howard, "Design and Construction of a Testing Machine for Large Dynamic Loads, Feb. 1958, M.I.T. Not published."
- 12. Nawy, Edward G., and Shah, Jayantilal M., "The Response of Concrete Shear Keys to Dynamic Loading", M.I.T., January, 1959.
- 13. Bridgman, P. W., "Studies in Large Plastic Flow and Fracture", McGraw-Hill, New York, 1952.

- 49

APPENDIX 1.

-

3

0

TABLES OF STATIC TEST RESULTS

- 50 -

BAR LOADS a fair ****** * 1 . . ALL LOADS IN KIPS OTE: - 51 -886 057

Load		BAR 1			BAR 2			BAR 3			BAR 4	
Kips	Gage 1	Gage 2	Gage 3	Gage 1	Gage 2	Gage 3	Gage 1	Gage 2	Gage 3	Gage 1	Gage 2	Gage 3
0	0	0	. 0	0	0	. 0	0	0	0	0	0	0
13	3.1	1.1	0.1	0.3	. 0.2	0	3.9	1.6	0.9	2.4	1.4	0.8
30	7.6	2.6	0.5	1.7	0.8	0.4	8.6	3.4	1.5	6.5	3.0	1.5
57	13.1	6.2	2.0	5.1	3.4	2.0	18.3	9.6	4.3	13.5	7.8	4.6
78	19.5	11.0	4.2	9.7	7.1	5.2	22.0	18.3	9.0	22.0	15.0	9.1
96	22.0	15.5	6.5	20.8	16.2	12.1	22.0	22.0	14.8	22.0	22.0	15.8
103	22.0	16.7	7.4	22.0	19.6	14.4	22.5	22.0	16.5	24.5	22.0	18.5
111	22.0	18.6	8.4	22.0	22.0	17.1	-	22.0	18.2	-	22.0	20.8
119	22.0	21.3	9.9	22.0	22.0	19.0	35.5	22.0	19.3	+	23.5	22.0

YIELD LOAD 22.0 KIPS

-

566 (58

Lond	BA	R 1	BA	R 2	BA	R 3	BA	R 4
Kips	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage
0	0	0	0	0	0	0	0	0
18	11.5	0.2	1.9	0	4.4	0.2	10.0	0.2
36	17.9	0.3	7.4	0.2	11.3	0	15.3	0.5
54	22.0	0.6	16.8	0.5	20.0	0.2	20.6	. 1.7
67	25.3	0.6	22.0	1.9	22.0	0	22.0	2.5
76	-	0.6	22.0	4.1	22.0	5.3	22.0	3.0
85	-	0.6	22.0	6.5	22.0	6.4	22.0	3.5
89	-	0.6	22.0	7.9	25.0	6.4	22.0	5.3
98		0.8		9.5	a service a	10.6	27.2	6.0
103	-	1.1	-	9.7	Aug. 10 - 27	-1.3		7.0
106	-	1.5	-	10.6		-3.0	A CONTRACTOR OF A	7.8
110	-	2.0	-	11.2	A 125 (1.1.1.)	-2.2	100000	8.3
116	- 1	-2.2		11.5	10000000	-1.8	0.0000000	8.8
119	10.000	2.3	-	12.0	Construction of the	-1.6	0.0010/074-8-8	9.3
121	- 1	2.5	-	12.3	Contraction of the	-1.4	00000000000	9.6
125	-	3.7		14.4	1210-12	0	1	10.6
129		3.8	-	15.5		0.2	100 C 200 C	10.9
134	-	4.6	-	17.4	And the Art of the Lot	1.0	19-11 10 1 1 1	11.6
138	35.5	9.5	-	17.2		-1.6	A DESIGNATION OF	6.6

YIELD LOAD 20.0 KIPS

SPECIMEN #7

Load	BA	8 1	B	AR 2	B	AR 3	BA	R 4
Kips	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2
0	0	0	0	0	0	0	0	0
13	9.0	2.5	-3.1	-0.4	2.4	0.4	7.7	1.9
23	12.9	4.4	-3.1	-0.2	5.9	0.9	11.6	2.6
31	15.8	7.6	-2.1	-0.2	13.9	1.5	15.5	4.4
36	16.8	8.6	+1.6	0	12.2	3.1	17.0	5.0
39	18.8	8.8	2.9	-0.9	14.6	4.2	17.8	5.6
41	20.0	9.2	7.2	+0.9	16.5	5.5	18.6	6.3
44	20.0	9.2	10.5	4.4	18.9	6.6	19.7	\$.5
48	20.0	9.2	13.2	5.9	20.0	7.7	20.0	6.9
52	20.0	9.6	17.3	7.9	20.0	9.4	20.0	8.4
55	20.0	9.9	19.6	9.0	20.0	10.7	20.0	8.6
59	20.0	9.9	20.0	9.4	20.0	12.3	20.0	8.8
63	20.0	10.1	20.0	11.1	20.0	19.3	16.7	8.6
66			-	-		2.4	-	-
					The second se			

YIELD LOAD 20.0 KIPS

886 059

- 53 -

_	and the second	_	 _		
-	1400	_	-	_	
-		~ -	 _		-
				_	_

Load	BA	R 1	BA	BAR 2		R 3	BAI	R 4
Kips	Gage 1	Gage 2						
0	0	-	0	0	0	0	0	0
14	2.9	- 1	0.9	0.4	5.6	0.9	0.5	-0.3
22	5.3		1.7	0.8	8.5	1.2	1.9	-0.1
29	9.5	- 10	2.9	1.4	12.2	2.3	4.4	-0.1
37	19.1	- 0	4.6	2.5	16.7	3.6	6.7	0
44	20.0		5.9	3.0	20.0	4.8	7.6	0
52	20.0	-	8.0	4.0	20.0	6.0	9.2	0
55	20.0	-	9.6	4.5	20.0	6.8	10.0	0
59		-	11.6	5.2	20.0	7.7	11.1	0.1
63		-	13.5	5.9	-	8.0	12.4	0.4
66	1.000	-	17.4	7.2	-	8.5	15.6	0.9
70	-	-	20.0	8.4	-	8.6	17.9	1.5
74	-		20.0	9.7	-	8.7	20.0	2.1
77		-	20.0	10.1		8.7	20.0	2.0
81		-	20.0	10.9	-	9.0	20.0	2.8
84	-	-	-	11.6		9.2	20.0	3.4

VIELD LOAD 20.0 KIPS

SPECIMEN #14

Load	DA	4 1	BA	R 2	BA	R 3	BA	R 4
Kips	Gage 1	Gage 2						
0	0	0	0	0 .	0	0	0	0
13	5.5	0.1	-1.4	0.4	6.1	-0.2	0.5	0
30	8.8	0.1	+4.2	1.0	12.5	-0.2	3.0	0.1
48	17.4	0.5	10.4	1.4	16.6	-0.2	7.3	1.3
54	17.5	0.8	12.2	1.6	17.4	0	8.4	1.6
60	-	1.7	15.0	1.6	17.4	0	21.2	2.2
66		2.7	17.4	1.6		0	-	1.7
74	-	2.9	-	1.9	-	1.1		1.7
77		3.1		2.3	-	1.1	-	-
86		3.4	-	2.5	-	1.2		-
89		3.7	-	3.0		1.4	-	-
92	-	3.0		3.6		1.7	-	-
95	-	3.8	-	3.7	-	1.7	-	-
101	-	3.8	-	3.7	-	1.8	-	-
102	-	3.5		3.8	-	1.8	-	- 10
107	-	3.9		4.4	-	2.0	-	-
111	-	4.1	-	4.7		2.1	-	-
113		4.2	-	6.0	-	2.1	-	-

YIELD LOAD 17.4 KIPS

.

.

.....

585 160

Load				
Kips	BAR 1	BAR 2	BAR 3	BAR 4
0	0	0	0	o
11	4.1	2.8	7.1	-1.4
21	6.4	3.0	9.9	-0.1
27	9.0	3.3	12.0	+1.0
36	13.0	3.6	14.6	2.5
45	19.6	4.4	17.7	4.1
454	20.0	5.4	19.1	4.9
54	20.0	6.8	20.0	5.4
59	20.0	8.7	20.0	6.3
62		10.7	20.0	7.9
64	-	12.3	20.0	8.7
71	-	16.2	20.0	10.2
76	-	20.0	20.6	12.6
80	-	20.0	20.8	14.1
82	-	20.0	20.8	16.6
84	-	20.5	21.0	18.0

VIELD LOAD 20.0 KIPS

0

SPECIMEN #19

- 55 -

886 61

Load					
KAps	BAR 1	BAR 3	BAR 5	BAR 7	BAR 8
0	0	0	0	0	0
12	2.00	0.97	2.37	0.50	0
21	3.10	1.55	3.96	1.05	0.19
27	3.95	2.14	5.36	1.79	0.58
40	5.66	3.10	7.43	2.71	1.34
45	6.52	6.35	8.52	3.21	1.82
54	7.57	7.71	8.95	4.13	2.40
62	8.10	8.95	8.95	5.87	2.92
67	8.38	8.95		6.70	3.40
72	8,62	-	-	8.26	4.36
74	8,95	-	-	8.95	5.41
79	-	-	-	8.95	7.29
81	-		-	-	8.95
85			-		8.95
89		-	-		-
94	-	-	-	-	-
98	-	-	-	-	-
103	-	-	-	-	-
107	-	-	-	-	-
112	-	-	-	-	-
116	-	-	-	-	-

YIELD LOAD 8.95 KIPS

NO RECORD FOR BARS 2,4,6

BAR 6

0

1.02

2.04

3.31

3.83

3.31

3.93

3.93

6.81

7.04

8.11

7.40

6.60

6.60

9.28

9.28

9.28

9.28

9.28

- 56 -

BAR 5

0

1.67

2.59

3.82

5.12

6.29

7.46

9.13

9.28

9.28

9.25

9.28

9.28

9.28

-

-

-

8.88

Load

15

22

30

37

44

52

59

63

66

70

74

77

81

84

88

92

96

99

103 107 110

314

BAR 7

0

0.91

1.39

2.11

3.07

3.98

4.89

5.75

6.42

7.33

8.15

9.28

9.25

9.28

9.28

-

-

-

BAR 8

0

0.93

1.30

1.93

2.67

3.36

3.91

4.41

4.47

4.91

3.53

6.52

7.58

9.28

9.28

9.28

-

-

886 062

9.28

O

YIELD LOAD 9.28 KIPS

BAR 4

0

0.39

0.73

1.17

1.46

1.90

2.58

3.01

3,79

5.10

6.08

7.15

9.00

9.28

9.29

0.24

NO RECORD FOR BARS 1,2,3

DEFLECTIONS

2.....

- 57 -

.

.

NOTE: ALL DEFLECTIONS IN 10-3 INCHES

.

886 063 .

			512	CIMEN #1				
Load								
Kips	PL.1	Pt.2	P1.3	Pt.4	Pt.1'	Pt.2'	Pt.3'	Pt.4'
0	0	0	0	0	0	0	0	0
13	13	8	50	70	23	18	46	4
30	32	20	61	75	44	28	69.	12
57	38	28	89	92	54	35	89	26
78	51	34	106	130	67	46	126	53
96	129	45	125	268	72	44	152	125
103	185	55	166	356	85	44	307	154
111	76	-	263	456	96	43	369	-
119	116	-	325	555	120	92	436 .	-
			SPE	CIMEN #6	-			
0	0		0	0		0		0
18	0	0	59	33		õ	52	43
36	10	0	70	37	16	0	64	52
54	30	1	86	48	37	7	78	64
67	42		98	56	62	14	91	72
76	62	16	111	- 62	81	21	99	78
85	100	20	95	63	109	29	115	83
89	130	39	134	88	146	43	148	104
98	177	69	175	128	186	69	181	150
103	232	118	225	170	237	93	225	197
106	282	-	264	-	282		262	
110	342	163	314	210	328	116	306	236
110	302	200	336	274	353	145	251	202
191	440	254	407	207	474	155	384	208
125	517	396	470	337	498	176	444	307
129	885	346	525	381	558	200	495	
134	657	392	586	430	630	217	545	-
138	793	434	573	473	1000	244	566	-
			575	CIMEN #7				
0	0	0	0	0	0	0	0	0
13	2	12	25	78		3	37	-14
23	15	0	27	86	24	12	42	-11
31	32	35	30	107	40	26	47	-6
36	42	50	32	130	-48	30	56	+1
39	40	40	34	134	51	30	56	1
41	52	57	39	145	57	34	61	3
44	62	17	42	149	68	39	63	
	72	87		101	70		70	
52		104		107		-		10
50		104		202				
67		141	-	200				
-							-	

0

								and in
Load	Pt.1	Pt.2	PL.3	P1.4	Pt.1'	PL.2'	Pt.3'	Pt.4'
0	0	0	0	0	0	0	0	0
14	2	2	14	13	5	1	22	16
22	8	2	20	14	11	1	36	18
29	15	0	30	14	25	1	43	20
37	25	5	36	20	36	4	54	25
44	38	5	41	26	52	6	63	26
52	50	5	50	27	67	9	72	28
55	62	12	54	27	78	13	81	30
59	78	15	61	27	94	13	90	29
63	90	16	71	29	116	17	103	27
66	115	17	82	30	136	21	118	28
70	135	22	91	31	160	28	130	29
74	162	28	102	41	180	32	152	33
77	170	31	107	41	190	38	154	37
81	185	42	116	43	211	51	161	39
84	212	66	122	47	237	71	172	44
			SPE		4			
0	o	0	0	. 0	0	0	0	0
13	30	104	25	46	51	51	29	27
30	55	161	50	-	107	75	74	43
48	110	200	109	119	193	102	157	62
54	130	214	116	131	209	111	172	66
60	172	-	141	148	261	129	206	75
66	232		168	-	338	183	249	93
74	365	336	252	-	480	281	386	178
77		398	346	234	570	263	493	267
86	-	428	431	309	695	-	610	315
89	-	434	545	398	828	+	762	-
92	-	441	593	445	920	-	875	
95		428	648	445	946		913	5
101	-	441	725	465	1006	-	1020	
102	-	445	\$23	555	1138	-	1169	
107	-	-	1068	790	736	-	1510	-
111	-	-	1200	925	468	-	1690	-
113	-		1370	1090	159	10	1872	

LORD								
Kips	Pt.1	PL .2	.PL.3	Pt.4	Pt.1'	Ph.2'	Pt.3'	PL.4'
0								
11	0	0	22	0	0	0	0	0
21	0	0	33	. 32	0	-4	45	26
27	4	0	60	39		4	62	33
36	15	0	04	99	41	-4	71	36
45	30	0	76	50	18	-4	88	41
46	35	0	10	56	32	-4	107	44
54	43	0	0.0	08	37	-4	112	45
59	56	2		60	50	-1	122	47
62	. 61		00	03	61	+1	131	48
64	7.	7	104	09	69	4	137	49
71	81	11	109	00	75		143	49
76	101	17	100	70	94	10	157	50
80	115	21	120	75	112	14	174	51
82	126	26	136	70	128	18	193	52
84	144	36	142	01	191	22	197	54
			140	or	193	30	214	69
					•			
			SPECI	MEN #19				
Q	0	0	0	0	. 0	0	0	0
12	-11	0	25	13	. 8	-2	. 36	12
21	+4	0	43	20	20	-2	54	19
27	14	2	59	29	31	-2	69	28
40	32	2	75	40	40	+1	90	38
45	38	4	89	49	50	3	107	45
54	43	6	107	59	57	5	126	58
62	58	7	132	74	79	6	165	70
67	65	9	152	82	88	6	184	76
72	84	12	175	94	101	5	212	87
74	93	15	188	104	112	7	232	95
79	110	28	213	119	137	17	257	107
81	135	56	236	- 133	161	36	283	120
85	222	117	295	145	240	107	347	188
89	291	210	364	208	306	188	433	227
94	327	248	407	274	349	226	471	258
98	376	298	468	324	400	273	538	-
103	418	346	505	360	425	305	579	
107	478	401	559	404	476	-	643	-
112	534	443	614	452	531	-	707	-
116	648	482	732	531	640	-	836	-

886 066

- 60 -

Load								
Kips	Pt.1	Pt .2	Pt.3	Pt.4	Pt.1'	Pt.2'	Pt.3'	PL.4'
0	0	0	0	0	0	0	. 0	0
15	0	-1	22	5	11	0	21	6
22	0	0	34	9	25	2	34	9
30	14	3	46	14 .	37	5	49	12
37	35	6	64	19	50	8	71	16
44	56	9	80	26	66	11	. 94	21
52	72	12	93	31	81	15	105	25
59	92	17	116	35	108	18	130	26
63	110 .	20	134	36	123	18	145	26
66	132	26	152	39	147	19	171	22
70	152	31	166	42	169	22	138	22
74	161	37	181	49	183	26	205	27
77	179	44	202	57	199	30	227	32
81	204	57	241	73	229	33	268	42
84	264	111	280	113	284	100 .	332	82
88	488		505	-	490	-	557	-
92	566	-	591	-	567	-	650	289
96	649	417	666	381	635	-	729	-
99	727	460	748	438	710	-	816	
103	818	484	841	501	795	-	921	
107	894	494	919	543	861	-	1008	
110	997	500	1025	-	1016	-	1130	
114	1175	-	1202	-	1250	-	1350	

886 067

- 61

: ()

APPENDIX 2

TABLES OF DYNAMIC TEST RESULTS

- 62 -886 063

.

NOTE: 1) All loads are in kips at the end of rise time

BAR LOADS

2) The second set of loads for each pulse are the residual deflections from that particular pulse.

- 63 -

Pulse No.	Lond,	Rise	BA		BA	8.2	8/	R 3	BAI	
		Millisoc.	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1"	Gage 2
1	62	27	4.9	0	8.8 0	0.9	4.6	0	-	0
2	72	31	24.7	0.7	24.7	1.6	24.7	1.1	1-2	1.2
3	92	-	24.7 17.0	1.3	:	1.9	24.7	2.2	3.11	3.1 0
5	104	27	24.7	1.8	-24.7 -24.7	2.1	24.7	2.9	-	4.4
•	121	36	24.7	1.4	-17.8 -13.2	3.5	24.7 24.7	2.9		5.0
7	121	23	-	2.0	-12.9 -7.2	3.7 0	24.7 24.7	3.0 0	1-	5.6
•	132	27		3.1	24.7 9.7	4.7	24.7	4.3 0	-i	6.6
•	144	24	-11	4.9	24.7 19.2	7.6	24.7	6.8 0	+ -	9.5
10	152	35	-	5.4 0.7	24.7 24.7	10.0 0.7	1.	7.5		12.4
11	155	23	10-	6.8 3.1	-1 1	23.7	-	13.6		12.4

YIELD LOAD 24.7 KIPS

.

000

070

Pulse	Loud,	Rise	BA		BA		BA	R 3	BA	R 4
NO.	Alpa	Millisec.	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2
1	30	24	25.2 -3.0	1.2	25.2 8.5	1.4	25.2 21.8	1.2 0.5	25.2	2.2 0.7
4	36	12	16.2	0.7 0	22.0	1.6	25.2 22.9	1.2 0	25.2	4.6 0.4
5	64	12	14.2	0.7	22.4 0 ·	1.6 0	25.2 7.1	1.0 0	25.2	3.9 0
6	112	•	25.2	1.3 0	25.2	2.9	25.2	1.8 0	25.2	4.8 0
7	112	17	25.2+	1.8	25.2+	4.9 1.3	25.2 25.2	2.8	25.2	6.8 1.1
	160	15	-	5.2 2.2	-	10.7 3.3	- 0	7.0	-	13.7 2.8
	161	15	-	11.0	-	17.7	-	10.6 4.5	1.	22.2 3.9
		YIELD LOAD	25.2 KIP	s	ICIMEN #4		24 A			
1	56	19	25.0	1.1 0.5	-	1.3	25.0 25.0	1.0 0.7	18.9	0.7 0.6
2	156	16	25.0+	4.2	-	5.4 2.5	25.0+	7.7	25.0+	11.5 3.5

YIELD LOAD 25.0 KIPS

SPECIMEN #3

Militisec. Gage 1 Gage 2 Gage 1 Gage 1 <th>10.</th> <th>Eips</th> <th>Rise Time ,</th> <th>BA</th> <th></th> <th>BA</th> <th></th> <th>BA</th> <th></th> <th>BAR</th> <th>4</th>	10.	Eips	Rise Time ,	BA		BA		BA		BAR	4
12 25.2 0.4 23.4 1.3 25.3 0 25.3 3.0 10 24.8 0.4 21.5 1.4 16.1 0 25.3 1.7 9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 25.3+ 7.8 15 - 2.6 - 3.2 - 3.4 - 0 YIELD LOAD 25.3 EIPS SPECIMEN #8			Millisec.	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2
1.7 0 2.9 0 25.3 0 16.4 1.6 10 24.8 0.4 21.5 1.4 16.1 0 25.3 1.7 9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 25.3+ 7.8 9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 25.3+ 7.8 15 - 2.6 - 3.2 - 3.4 - 0 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ 15 SPECIMEN #8 SPECIMEN #8	1	45	12	25.2	0.4	23.4	1.3	25.3	0	25.3	3.0
10 24.8 0.4 21.5 1.4 16.1 0 25.3 1.7 9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 3.2 0 9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 25.3+ 7.8 15 - 2.6 - 3.2 - 3.4 - 0 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ YIELD LOAD 25.3 EIPS SPECIMEN #8				1.7	0	2.9	•	25.3	0	16.4	1.6
0 0 0 0 1.4 0 3.2 0 9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 25.3+ 7.8 15 - 2.6 - 3.2 - 3.4 - 0 15 - 4.5 - 25.3+ - 25.3+ - 0 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ YIELD LOAD 25.3 EIPS SPECIMEN #6 SPECIMEN #6 -	2	52	10	24.8	0.4	21.5	1.4	16.1	0	25.3	1.7
9 25.3+ 4.5 25.3+ 8.1 25.3+ 4.1 25.3+ 7.8 - 2.6 - 3.2 - 3.4 - 0 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ YIELD LOAD 25.3 EIPS SPECIMEN #8			11.	0	0	0	0	1.4	0	3.2	0
- 2.6 - 3.2 - 3.4 - 0 15 - 4.5 - 25.3+ - 25.3+ - 25.3+ YIELD LOAD 25.3 KIPS SPECIMEN #8	3	149		25.3+	4.5	25.3+	8.1	25.3+	4.1	25.3+	7.8
15 - 4.5 - 25.3+ - 25.3+ - 25.3+ YIELD LOAD 25.3 EIPS SPECIMEN #6			11.36		2.6		3.2	-	3.4	-	0
6.9 - - YIELD LOAD 25.3 KIPS SPECIMEN #6		156	15		4.5	10-	25.3+	- 1	25.3+		25.3+
YIELD LOAD 25.3 KIPS SPECIMEN #8		and the second sec			6.9		-	1	-	1 1 1 1	-
		1	TIELD LOAD	25.3 KIPS			19 - 19 B	1		1 2	
13 - 18.6 9.8 4.8 23.1 7.5 13.6 4.0		1.99	YIELD LOAD	25.3 KIPS	SP	BCIMEN #8					
3.6 5.6 3.3 11.7 2.4 -3.7 0	1	41	YIELD LOAD	25.3 KIPS	SP 18.6	BCIMEN #8	4,8	23.1	7.5	13.6	4.0
	1	41	YIELD LOAD	25.3 KIPS -	18.6 3.6	BCIMEN #8 9.8 5.6	4.8 3.3	23.1 11.7	7.5 2.4	13.6	4.0
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6	1 2	41 48	YIELD LOAD	25.3 KIPS	18.6 3.6 15.2	9.8 5.6 5.4	4.8 3.3 1.3	23.1 11.7 23.1	7.5 2.4 8.8	13.6 -3.7 16.6	4.0 0 4.6
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 0 0 1.2 9.2 0 0 0	1 2	41 48	YIELD LOAD	25.3 EIPS	18.6 3.6 15.2 0	9.8 5.6 5.4 0	4.8 3.3 1.3 1.2	23.1 11.7 23.1 9.2	7.5 2.4 8.8 0	13.6 -3.7 16.6 0	4.0 0 4.6 0
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 0 0 1.2 9.2 0 0 0 18 - 17.9 21.8 6.6 23.1 13.5 23.1 7.2	1 2 3	41 48 58	YIELD LOAD	25.3 KIPS	SP 18.6 3.6 15.2 0 17.9	9.8 5.6 5.4 0 21.8	4.8 3.3 1.3 1.2 6.6	23.1 11.7 23.1 9.2 23.1	7.5 2.4 8.8 0 13.5	13.6 -3.7 16.6 0 23.1	4.0 0 4.6 0 7.2
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 0 0 1.2 9.2 0 0 0 18 - 17.9 21.8 6.6 23.1 13.5 23.1 7.2 0 0 0.8 23.1 0.9 0 0 0	1 2 3	41 48 56	YIELD LOAD 13 13 13	25.3 EIPS	SP 18.6 3.6 15.2 0 17.9 -3.6	9.8 5.6 5.4 0 21.8 1.8	4.8 3.3 1.3 1.2 6.6 0.8	23.1 11.7 23.1 9.2 23.1 23.1 23.1	7.5 2.4 8.8 0 13.5 0.9	13.6 -3.7 16.6 0 23.1 0	4.0 0 4.6 0 7.2 0
13 - 18.6 9.8 4.8 23.1 7.5 13.6						a partition of the		A Contractor		1.	
	1	41	YIELD LOAD	25.3 KIPS	18.6 3.6	BCIMEN #8	4.8	23.1	7.5	13.6	4.0
	1	4	YIELD LOAD	25.3 KIPS -	5P 18.6 3.6	9.8 5.6	4.8	23.1 11.7	7.5 2.4	13.6 -3.7	4.0
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6	1 2	41 48	YIELD LOAD	25.3 KIPS - -	18.6 3.6 15.2	9.8 5.6 5.4	4.8 3.3 1.3	23.1 11.7 23.1	7.5 2.4 8.8	13.6 -3.7 16.6	4.0 0 4.6
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 0 0 1.2 9.2 0 0 0	1 2	41	YIELD LOAD	25.3 EIPS	18.6 3.6 15.2 0	9.8 5.6 5.4 0	4.8 3.3 1.3 1.2	23.1 11.7 23.1 9.2	7.5 2.4 8.8 0	13.6 -3.7 16.6 0	4.0 0 4.6 0
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 0 0 1.2 9.2 0 0 0 18 - 17.9 21.8 6.6 23.1 13.5 23.1 7.2	1 2 3	41 48 58	YIELD LOAD	25.3 KIPS	SP 18.6 3.6 15.2 0 17.9	9.8 5.6 5.4 0 21.8	4.8 3.3 1.3 1.2 6.6	23.1 11.7 23.1 9.2 23.1	7.5 2.4 8.8 0 13.5	13.6 -3.7 16.6 0 23.1	4.0 0 4.6 0 7.2
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 0 0 1.2 9.2 0 0 0 18 - 17.9 21.8 6.6 23.1 13.5 23.1 7.2 - -3.6 1.8 0.8 23.1 0.9 0 0	1 2 3	41 48 58	YIELD LOAD 13 13 18	25.3 EIPS	SP 18.6 3.6 15.2 0 17.9 -3.6	9.8 5.6 5.4 0 21.8 1.8	4.8 3.3 1.3 1.2 6.6 0.8	23.1 11.7 23.1 9.2 23.1 23.1 23.1	7.5 2.4 8.8 0 13.5 0.9	13.6 -3.7 16.6 0 23.1 0	4.0 0 4.6 0 7.2 0
13 - 15.2 5.4 1.3 23.1 8.8 16.6 4.6 18 - 17.9 21.8 6.6 23.1 13.5 23.1 7.2 18 - 17.9 21.8 6.6 23.1 13.5 23.1 7.2 18 - 3.6 1.8 0.8 23.1 0.9 0 0 18 - 3.6 1.8 0.8 23.1 13.5 23.1 7.2 19 - - - - - - - - 0 0	1 2 3	41 48 58 51	YIELD LOAD 13 13 18	25.3 EIPS	SP 18.6 3.6 15.2 0 17.9 -3.6	9.8 5.6 5.4 0 21.8 1.8	4.8 3.3 1.3 1.2 6.6 0.8	23.1 11.7 23.1 9.2 23.1 23.1	7.5 2.4 8.8 0 13.5 0.9	13.6 -3.7 16.6 0 23.1 0	4.0 0 4.6 0 7.2 0

Statution of

886 072

- 00

.
Pulse	Load,	Rise	B	AR 1	BA	R 2	BA	R 3	BAR 4		
	alps	Millisec.	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	
1	45	14	-	9.0 3.8	9.4	3.7 0	20.6	6.8 1.7	23.2 6.5	6.6 0	
2	70	14 roles 1	- sign	10.7 0	18.8 -1.8	5.9	23.3 8.6	9.8 0	23.2 8.3	10.7 0	
3	-	18	-	15.4 1.1	23.2	20.8 2.0	23.2+	18.5 0.8	23.2+	21.6	
.4.1	98	16	-	23.2	-	23.2	-	-	23.2+	23.2	

		_	_		_
	_	_		_	
 	_	-	_		
			_		

YIELD LOAD 23.2 KIPS

	3	-		SPE	CINEN #10			1	-	in the second second
1	32	13	23.2	8.0	6.4	5.7	23.2	5.1	15.2	6.3
2		- 1	23.2	17.2	23.2	-	22.0	19.4	23.2	10.6

YIELD LOAD 23. 2 KIPS

				SPE	CIMEN #13						
1	20	12	10.0	7.7	1.6	1.0	9.2	3.0 0.8	3.3	0.8	
2	71	15	20.2		7.0		15.6		-	7.5	

YIELD LOAD 23.1 KIPS

586 073

٠

97 -

Pulse	Load,	Rise	BA	R 1	BAR	2	BAR	3	BA	R 4
	Alps	Millisec.	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2	Gage 1	Gage 2
1	25	22	6.4 0.7	-0.2	4.5 0.5	0.6 0.5	-		2.5 0.8	00
2	72	16	20.3 2.0	0	10.2	2.4 1.5	-	-	13.2 2.0	0.7
3	110	20	20.3+	0	20.3+	3.0 0	-	. •	20.3+	2.0
4	119	18	-	00	-	3.8 0	-		3- 10	1.8
5	136	-		0.5	Ser.	0	10-		1.18.20	0

SPECIMEN #15

YIELD LOAD 20.3 KIPS

886 074

- 68

.

Pulse No.	Load, Kips	Rise Time, Millisec.	BAR 1	BAR 2	BAR 3	BAR 4	BAR 5	BAR 6	BAR 7	BAR
1	119 - 1-08		5.9 1.0	3.4 0.8	1.4	-1.6 -1.0	5.7 0.5	3.4	2.0 -0.2	0.8
2	55	15	9.0 -1.7	6.2 1.1	3.4 0.7	1.0	9.5 1.0	6.1 0	3.9 -0.9	2.1
3	103	18	10.3+	10.3+	10.3+	10.3+	10.3+	10.3+	10.3+	10.34
4	119	21	-	-			1 -	-		

*

SPECIMEN #20

YIELD LOAD 10.3 KIPS

.

SPECIMEN #21

1	40	16	7.6	5.0	4.3 0	-		-	3.8	
	68	.24	9.8	8.1 9.8	7.7	1000	-	-	5.9	-

YIELD LOAD 9.8 KIPS

886 075

Pulse No.	Losd . Eips	Rise Time, Millisec.	BAR 1	BAR 2	BAR 3	BAR 4.	BAR 5	BAR 6	BAR 7	BAR 8
1	30		6.8		1-1-1		5.2	3.5	2.7	1.9
2	-35	19 - 19 - 10 - 10		-	-	-0.8	5.3 0	3.8	0 3.1 0	1.9 0
3	73	23	10.9	10.9	-	2.0	10.9	9.8	7.5	4.1
4	104	22	10.9+	10.9+	men i	10.9+	10.9+	10.9+	10.9+	10.9+
6	113	22	-			17-	1	-	-	-
	VIELD L	OAD 10.9 KIPS	-	SPECIM	EN #24		1		10	-
1	-		5.8	4.0	2.1	0.7	6.5 0.4	3.7	2.3	0.5

2.1

9.3+

0.8

0

9.3+

3.8

0

9.3+

0.5

9.3+

2.2

9.3+

3.7

0

9.3+

4.0

9.34

SPECIMEN #23

YIELD LOAD 9.3 KIPS

19

22

5.9

9.3+

968 076

- 70 -

0

2

3

30

DEFLECT IONS

NOTE: 1) All Deflections are in 10⁻³ inches at the end of rise time.

- 71 -

 The second set of deflections for each pulse are the residual deflections from that particular pulse.

-

Pulse No.	Loud, Kips	Rise Time. Hillisec.	PL1	Pt . 2	Pt .3	Pt.4	Pt .1"	P1	P13"	Pt4
-	67	27	0	12	23	37	12	15	21	73
			0	0	0	0	0.	0	0	12
-				12	57	34	84	39	67	55
*	**		0	0	11	0	0	0		0
-				-	-	57	127	60	77	98
•		-	õ	23	0	24	.0	45	0	42
-					76	58	231	84	92	87
•	104	**	17	37	0	11	90	48	0	29
-			-		72	63	245	91		92
•	131	-	14	48	0	23	87	52	0	16
-					76	67	234	82	94	104
	121	-	18	50	0	32	52	49	0	26
				210	130	120	537	179	151	170
	104		88	168	57	66	384	142	65	86
-			191	271	173	153	872	196	213	189
	144		92	250	84	90	685	170	132	106
	182	-	92	235	206	191	974	113	251	159
10	100			220	130	120	855	116	153	133

The sector of the sector and and the sector and the sector and the

SPECIMEN #3

Pulse No.	Load, Kips	Rise Time, Millisec.	Pt.1	Pt.2	P1.3	Pt.4	Pt1*	P1.2'	Pt.3*	PL.4*
						14	84	18	72	59
0	30	ar 11	-26	10	-13	5	58	-15	-24	59
100	-						40	12	58	52
100	36		-	0		ō	•	0	0	0
					-	-	40	15	54	52
1	64		0	23	ō	17	0	0	0	0
125	100	-					1.11	25	90	80
	112		0	(A	0		0	3	0	
7	112	17	110 68		158 86	•	241 136	37 7	211 111	146 80
	160	15	375	212	400	20	1247	315	538	262
100	-		357	187	304	-	1120	261	405	222
	161	25	168 240	121	232 84	-	582	151 282	323 135	51
			SPI	CIMEN A	14					
1	56	19	0	00	88 29		-	8 -1	88 31	65 7
2	156	1 16	668 739	229 244	585 567	404 391	•	*	485 545	-
			SPE		15					
	-			•	67		. 38	-14	, 58	98
10.00			0	ŏ	69	o	4	- 9	70	73
2	52	10	28 0	11 3	59 0	86 9	38	0 7	56 14	82 7
3	149		439 425	493 480	206 162	344 263	438 430		202 148	-
54.4	0.00		-	342	1320	579	725	178	956	-
	196	10	-	-	-	-	-	-	-	

886 (79

Pulse No.	Load, Kips	Rise Time, Milliger,	Pt.1	Pt.2	Pt.3	P1.4	Pt.1.	Pt.2'	P1.3'	PL.4'
				47	32	16	96	68	42	24
+	41	- 13. C	40	10	13	0	36	18	18	0
-	100			-	24	10	80	48	40	16
2		13	13	5	0	0		5	0	- 3
14	1000	10.00	100	57	48	27	112	69	54	24
3			38	15	0	4	40	12	17	-14
4	73	13	-	-	110	609	58	-	358	•
			-		-					
100			SPE	CINCK 4	-					
	45	14	30	7	53	26	32	0	72	0
and a	C MERCY	21212 - 74	0	0	0		0	0	13	•
	Contraction of the	4-21				54	63		107	8
•	70	1.195 -	0	3	0			0	17	0
. Val	-		124	82	137	182	121	4	184	5
•			52	25	98	94	50	0	121	0
		16	1387	-	1453	481		40	1562	-
			SP	BC IMEN	#10					
1	32	13	204	167	11		137	107	0	-
2	-		55	130	46	27	150	112	99	21
			82		#12					
	71	12	1880	268	1730		. 386	288	1410	-
				CIMEN .	#13					
2		0				70	-	-3	49	35
1	20				18	13		0	20	7
327		100	INE .	540	296	575	-	330	444	323
2	71	10	1. A. A.		-	-		100	-	

886 080

C

Pulse No.	Load . Kips	Rise .	PL.1	PL.2	PL.3	Pt.4	Pb.1'	Pt.2'	Pt.3'	Pb.4'
		MILLINC.					29	3	72	2
	25	22	35		50		0	0	18	0
-			0	1	11					
							128	13	128	42
1.00	72	16	150	7	75	40	89	0	103	11
		-	85	5	64					
1. 19 1. 1				A CONTRACTOR		=0	380	46	241	52
	110	20	433	52	150		553	14	480	2
			583	17	323					
-						-	292	-	259	*
	119	18	328	-	204	-	296		315	
			345		222					
							150	-	243	-
	136		260	-	100		155		396	
			378		201					
					-16					
1 and		* 100 P	7	CLIMPS .					45	19
1.00		15	27	2	30	16			0	3
			0	4	0	2	•	-		
						-	40		63	31
1000	71	15	37	1	43	20		ĩ	0	4
		-	0	4	0	3	•			
1. 2010					-		-	90	112	47
	75	15	90	98	70	5.5				
			51	PEC DEEN	#18				418	-
			342	-	370	- 14	320	-	745	
4	113	20	306		/318		301		340	
1000					1				214	-
1.100	-		172	-	182		153	-	107	
5	120		106		96		111			
								_		
		20	-	-	-	-	-	-		
6	137									
1				PEC IMEN	#20					
1									45	14
	-		51	5	41	18		-	19	4
			11	-2	23	•				
							-	4 15	. 45	13
1 .	-	15	61	18	64	10	1		0 13	1
			0	3	0	+	-			
					-	-	21	7 -	330	5 -
1 .	103	18	250	-	295		34	5	555	1
			530		520					
1						-	12	1 -	17	1 -
	119	21	165	-	136			5	8	8
								A PERSONAL PROPERTY AND A PERSON AND A PERSO		

- 75 -

Pulse No.	Load, Kips	Rise Time, Millisec.	Pt.1	Pt .2	Pt.3	PL.4	Pt.1'	Pt.2'	Pt.3'	Pt.4"
1	40	16	51	7	64	28	50	10	84	32
			0	7	16	9	12	-1	21	4
2	68	24	63	16	68	52	69	29	84	53
· · ·			48	-3	34	6	48	-2	43	-1
			SPEC	INEN #2	3					
					=					
1	30	-	99	54	45	8	98	50	58	6
			32	31	0	2	32	20	0	-1
2	35	19	99 .	3.2	45	8	95	40	49	8
-		1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 -	0	5	0	-1	12	7	. 0	-1
3	73	28	181	70	118	19	189	62	135	10
			81	24	25	-7	78	15	36	-10
4	104	22	240	-	215	68	445	-	621	55
			190		136	12	345		292	-3
5	113	22	-	-	-	-	-	-	-	-
			SPEC	IMEN #2	1					*
1			30		-30		50		60	
-			18	1	0	3	15	-1	19	2
2	30	19	18	4	-38	4	48	0	24	0
1000			0	0	. 0	0	0	0	0	0
3	97	22	-	-	-	-	-	-	-	-

-

APPENDIX 3

CRAPHS OF LOAD PULSE, BAR LOADS, AND DEFLECTIONS

8

.

SPECIMENS #3,5,8,9,15,20,23,24

1

686 C83







- 79 -



- 81 -





SPECIMEN 8, TEST 2

- 82 -

886 088











SPECIMEN 9, TEST 2

- 87 -









- 91 -



SPECIMEN 23, TEST 3

- 92

-



.....



